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Description of Test Facility

Name: Intertek Testing Service Limited Shanghai
Address: Bl. No. 86, 1198 Qinzhou Road (North),i®&jmai 200233, P. R. China

FCC Designation Number: CN1175
IC Assigned Code: 2402B-1

Name of contact: Jonny Jing
Tel: 86 21 61278271
Fax: 86 21 54262353
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1 GENERAL INFORMATION

1.1 Description of Client

Applicant . PACIFIC CYCLE INC.

4902 HAMMERSLEY RD, MADISION,WI| 53711,
USA

Name of contact : Ryan Shiroma

Tel : 608268 8313

Fax * 608 268 8389
Email : rshiroma@pacific-cycle.com
Manufacturer . PINGHU WEIKESI CHILDREN TGYCO., LTD.

No0.358 Yousheng Duan, Provincial Highway 01, Carsh
Harbor Town, Pinghu City, Zhejiang Province

1.2 Ildentification of the EUT

Product Name : 6V Mercedes SL600 w/remote Black
Type/model : KT1397MX

FCCID : 2ABGL-001

FCC ID: 2ABGL-001
TTRF15.249_V1 ©2015Intertek
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1.3 Technical Specification

Operation Frequency: 2450MHz
Band

Type of Modulation : GFSK
Description of EUT : Here is one model.
We listed the worst data in this report.
Antenna Designation: PCB antenna, 0 dBi peak gain

Rating : Battery 3.0V
Category of EUT : Class B

EUT type : [X] Table top
[] Floor standing

Software applied : None

Sample received date - 2017-05-18
Date of test . 2017-05-18

FCC ID: 2ABGL-001
TTRF15.249_V1 ©2015Intertek
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2 TEST SPECIFICATIONS

2.1 Standardsor specification

47CFR Part 15 (2016)

ANSI C63.10 (2013)

2.2 Mode of operation during the test

Test report no. 170501915SHA-001
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While testing transmitting mode of EUT, the intdrmedulation and continuously
transmission was applied.

Three axes (X, Y, Z) were observed while the teséiver worked as “max hold”
continuously and the highest reading among the evtedt procedure was recorded.
Compare with the test results and verified all dngtthat X axis and the “Forward”
button is the worst case.

2.3 Test softwarelist

Test Iltems Software Manufacturer Version
Conducted ESXS-K1 R&S V2.1.0
emission
Radiated ES-K1 R&S V1.71
emission

24 Test peripheralslist
Item No. Name Band and Model Description

FCC ID: 2ABGL-001
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25 Instrument list
Type Manu. Internal | Cal. Date Due date
Equipment no.
Test Receiver ESCS 30 R&S EC 2107 2016-10-21 201701
Test Receiver ESIB 26 R&S EC 3045 2016-10;20 200-29
A.M.N. ESH2-75 R&S EC 3119 2017-1-9 2018-1-8
A.M.N. ENV 216 R&S EC 3393 2016-8-9 2017-8-8
A.M.N. ENV 216 R&S EC 3394 2016-8-9 2017-8-8
A.M.N. ENV4200 R&S EC3558 2016-8-9 2017-8-8
Ultra-broadband HL 562 R&S EC 3046-1 2017-5-16 | 2018-5-14
antenna
Bilog Antenna CBL 6112D TESEQ EC 4206 2017-4-28 &@127
Horn antenna HF 906 R&S EC 3049 2017-4-28  2018-4-27
Pre-amplifier Pre-amp 18 R&S EC 3220  2017-4-12 2018
Semi-anechoic - Albatross EC 3048 | 2017-5-12 2018-5-11
chamber project
High Pass Filter| WHKX 1.0/15G+ Wainwright | EC4297-1 2017-1-8 2018-1-7
10SS
Power sensor / | N1911A/N1921A Agilent EC4318 | 2017-04-12 2018-04-11
Power meter
Horn antenna HAP18-26W TOYO EC4792t3 2017-06:12 020@-11

FCC ID: 2ABGL-001
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26 Test Summary

Thisreport appliesto tested sample only. Thetest results have been compar ed
directly with the limits, and the measurement uncertainty isrecorded. Thisreport
shall not be reproduced in part without written approval of Intertek Testing Service
Shanghai Limited.

TEST ITEM FCC REFERANCE IC REFEREGHE RESULT
Radiated emission 15.249 & 15.205 - Pass
Assigned bandwidth 15.215(c) - Pass
(20dB bandwidth)
Occupied bandwidth - - Tested
Power line conducted emission 15.207 - -

Notes: 1: NA =Not Applicable

2: This report is for the exclusive use of InteldeRlient and is provided pursuant
to the agreement between Intertek and its Clieteriek's responsibility and liability are
limited to the terms and conditions of the agreemiatertek assumes no liability to any
party, other than to the Client in accordance withagreement, for any loss, expense or
damage occasioned by the use of this report. Qwel\lient is authorized to permit
copying or distribution of this report and thenyoml its entirety. Any use of the Intertek
name or one of its marks for the sale or advertesdnof the tested material, product or
service must first be approved in writing by Inédrt The observations and test results in
this report are relevant only to the sample testéds report by itself does not imply that
the material, product, or service is or has evenhender an Intertek certification
program.

FCC ID: 2ABGL-001
TTRF15.249_V1 ©2015Intertek




VAAA

ntertek

Taital QUAlITY, Assiired Test report no. 170501915SHA-001

Page 9 of 18

3 Radiated emission

Test result: Pass
3.1 Testlimit
Fundamental Frequency Fundamental limit ~ Harmonic limit
(MHz) (dBuV/m) (dBuV/m)
[ 1902 - 928 94 54
12400 - 2483.5 94 54
[ 5725 - 5875 94 54
[ 124000 - 24250 108 68

The radiated emissions which fall outside allocdtadd (2400-2483.5MHz), must also
comply with the radiated emission limits specifie¢15.209(a) showed as below:

Frequency Field Strength Measurement Distance
(MHz) (dBuV/m) (m)
30 - 88 40.0 3
88 - 216 435 3
216 - 960 46.0 3
Above 960 54.0 3
3.2 Test Configuration
‘ | | <
‘ T <
EUT /
L Antenna mast Turn Table <

Test receiver

FCC ID: 2ABGL-001
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3.3 Test procedureand test setup

The measurement was applied in a semi-anechoicldraihile testing for spurious
emission higher than 1GHz, if applied, the pre-afieplwould be equipped just at the
output terminal of the antenna.

Tabletop devices shall be placed on a nonconduptatéprm with nominal top surface
dimensions 1 m by 1.5 m. For emissions testing &etow 1 GHz, the table height shall
be 80 cm above the reference ground plane. Foisemimeasurements above 1 GHz,
the table height shall be 1.5 m.

The turn table rotated 360 degrees to determinpdbgion of the maximum emission
level. The EUT was set 3 meters away from the vaogiantenna which was mounted on
an antenna mast. The antenna moved up and dowedrefrwom 1meter to 4 meters to
find out the maximum emission level.

The radiated emission was measured using the Speétnalyzer with the resolutions
bandwidth set as:

RBW = 300 Hz, VBW =1 kHz (9 kHz~150 kHz);

RBW = 10 kHz, VBW = 30 kHz (150 kHz~30MHz);

RBW = 100 kHz, VBW = 300 kHz (30MHz~1GHz for PK)
RBW = 1MHz, VBW = 3MHz (>1GHz for PK);

FCC ID: 2ABGL-001
TTRF15.249_V1 ©2015Intertek
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3.4 Test protocol

Temperature
Relative Humidity

23C
56 %

Test report no. 170501915SHA-001
Page 11 of 18

The low frequency, which started from 9 kHz to 30&)M/as pre-scanned and the result
which was 20dB lower than the limit line per 15@1{as not reported.

Horizontal

Level [dBuV/m]
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—— LIM_EN55022F QP

FCC ID: 2ABGL-001
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Vertical
Level [dBuV/m]
80
70
60
50 r
J
40 !
30 X
%
X
20 X
X X X X X
10
0
30M 50M 70M 100M 200M 300M 500M  700M 1G
Frequency [Hz]

X MES 0000000V_red

MES 0000000V_pre
— LIM EN55022F_QP

Test result below 1GHz:

Channel | Antenna Frequency, Corrected| Correct Limit | Margin | Detector
(MHz) Reading | Factor | (dBuV/m) (dB)
(dBuVv/m) | (dB/m)

H 197.00 ¥ 13.18 43.00 | °© QP
H 307.48 ¥ 24.79 46.00 | * QP
H 960.00 ¥ 19.86 46.00 | * QP
Vv 30.00 * 21.40 40.00 | QP

2450MHz| V 55.15 * 12.70 40.00 | QP
Vv 68.95 * 10.22 40.00 | * QP
Vv 197.76 * 9.30 4350 | ° QP
Vv 480.00 * 20.10 | 46.00 | © QP
Vv 960.00 * 20.70 | 46.00 | © QP

Remark: If the margin higher than 20dB, it wouldrbarked as *.

Note: The worst test result (30MHz to 1GHz) of 2Bz chosen to list in the report as
representative.

FCC ID: 2ABGL-001
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Test result above 1GHz:

Test report no. 170501915SHA-001
Page 13 of 18

Frequency Correct | Corrected Limit | Margin
CH Antenna Factor Reading Detector
(MH2) (dB/m) | (dBuv/m) (dBuv/m)| (dB)
H 2450.03 | 30.70 73.00 94.00 21.00{ PK
H 2389.00 30.30 36.50 54.00| 1750/ PK
H 2484.52 30.80 36.23 54.000 17.77] PK
H 2400.00 30.30 36.01 54.00f 17.99| PK
2483.50 30.80 35.98 54.00
2450MHz H 18.02 i
Vv 2450.10 | 30.70 76.02 94.00 17.98| PK
V 2389.03 30.30 37.22 54.00 16.78| PK
\Y; 2484.54 30.80 36.84 54.00 17.16| PK
\Y; 2400.00 30.30 36.90 54.00 17.10| PK
\Y; 2483.50 30.80 36.55 54.00 17.45| PK
Remark:

1. Correct Factor = Antenna Factor + Cable Lossnphfier, is employed);
2. Corrected Reading = Original Receiver Readi@ptrect Factor;
3. Margin = Limit — Corrected Reading;
4. If the PK Corrected reading is lower than AVilinthe AV test can be elided;

Example:

Assuming Antenna Factor = 30.20dB/m, Cable Los08dB,

Gain of Preamplifier = 32.00dB, Original Receivezdding = 10dBuV,

Then Correct Factor = 30.20 + 2.00 — 32.00 = 0.204B
Corrected Reading = 10dBuV + 0.20dB/m = 10.20dBuV/m

Assuming limit = 54dBuV/m, Corrected Reading = T@iBuV/m,
Then Margin = 54 -10.20 = 43.80dBuV/m.

FCC ID: 2ABGL-001
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4 Assigned bandwidth (20dB bandwidth)

Test result: Pass

4.1 Limit

Intentional radiators must be designed to enswaethie 20 dB bandwidth of the emission
is contained within the allocated frequency band.

4.2 Test Configuration

Spectrum Analyzer

RF input

&

EUT

™

Antenna connector

4.3 Test procedureand test setup

The 20dB Bandwidth per FC@ 15.215(c) is measured using the Spectrum Analyzer.
Set Span = 2 to 3 times the 20 dB bandwidth, RB&yproximately 1% of the 20 dB
bandwidth, VBWARBW, Sweep = auto, Detector = peak, Trace = mad.hol

The test was performed at 3 channels (lowest, middd highest channel).

FCC ID: 2ABGL-001
TTRF15.249_V1 ©2015Intertek
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4.4 Test protocol
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Temperature : 22C
Relative Humidity : 56 %
permitted band Result
20dB bandwidth (MH?2)
(MH2)
2400 ~ 2483.5 Pass

RBH 188 kH=z RF Att
LEW 388 kHz

911824 GHz

I _I|ll"-'|'i_|l'-. Pk, |:|1 ey ;"L-rL"II j_,r's,u_Jt

FCC ID: 2ABGL-001
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5 Power line conducted emission

Test report no. 170501915SHA-001
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Test result: NA
51 Limit
o Conducted Limit (dBuV)
Frequency of Emission (MHz
QP AV
0.15-0.5 66 to 56* 56 to 46 *
0.5-5 56 46
5-30 60 50
* Decreases with the logarithm of the frequency.
5.2 Test configuration
EUT
' Peripheral !
i devices | _
___________ | LISN EMI receiver

_____________

[ ] For table top equipment, wooden support is 0.8ight¢able

[ ] For floor standing equipment, wooden support 1srOheight rack.

FCC ID: 2ABGL-001
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5.3 Test procedureand test set up

Measured levels of ac power-line conducted emissiail be the emission voltages from
the voltage probe, where permitted, or across @h@ BISN port (to which the EUT is
connected), where permitted, terminated into &530easuring instrument. All emission
voltage and current measurements shall be madeaatmaairrent-carrying conductor at
the plug end of the EUT power cord by the use dimgglugs and receptacles on the
LISN, if used. Equipment shall be tested with poa@ds that are normally supplied or
recommended by the manufacturer and that haveieland shielding characteristics
that are the same as those cords normally supplieecommended by the manufacturer.
For those measurements using a LISN, th@5%0easuring port is terminated by a
measuring instrument having 8Dinput impedance. All other ports are terminate@0n

Q loads.

Tabletop devices shall be placed on a platformonfinal size 1 m by 1.5 m, raised 80
cm above the reference ground plane. The vertaaducting plane or wall of an RF-
shielded (screened) room shall be located 40 dimetoear of the EUT. Floor-standing
devices shall be placed either directly on therezfee ground-plane or on insulating
material as described in ANSI C63.4. All other auds of tabletop or floor-standing
EUTSs shall be at least 80 cm from any other grodraaducting surface, including the
case or cases of one or more LISNs.

The bandwidth of the test receiver is set at 9 kHz.

FCC ID: 2ABGL-001
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5.4 Test protocol

Temperature . °C
Relative Humidity D %

Test Data:

Frequency
(MH2z)

Quasi-peak

Average

level
dB(uV)

Limit
dB(uV)

Margin
(dB)

level
dB(uV)

limit
dB(uV)

Margin
(dB)

0.15

0.663

1.167

1.719

2.229

25.863

Remark: If the margin higher than 10dB, it wouldrbarked as *.

N-line

Frequency
(MH2z)

Quasi-peak

Average

level
dB(uV)

Limit
dB(uV)

Margin
(dB)

level
dB(uV)

limit
dB(uV)

Margin
(dB)

0.15

0.663

1.167

1.719

2.229

25.863

Remark: If the margin higher than 10dB, it wouldrbarked as *.
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